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1. CUSTOMER: SIA“HEMP ECO SYSTEMS LATVIA”, Vakari, Tiniizu pagasts, [kskiles novads,
LV-5015, Latvia.

. MANUFACTURER: Sia “HEMP ECO SYSTEMS LATVIA”
. PRODUCT: Lime-hemp chaff composite “HES-mix”. ecomCﬂ'
. RECEIVING DATE: 10" of March 2014 ool o s

. TESTING DATA: From 14" to 26" of March, 2014

. TEST LOCATION: Laboratory

- SAMPLES SELECTED BY: The samples were selected by customer.

. TESTS WERE CARRIED OUT IN ACCORDANCE WITH:

EN 826:2013. Thermal insulating products for building applications - Determination of compression
behaviour.

EN 1602:2013. Thermal insulating products for building applications - Determination of the apparent density.

EN 1604:2013. Thermal insulating products for building applications - Determination of dimensional stability
under specified temperature and humidity conditions.

EN 12086:2013. Thermal insulating products for building applications - Determination of water vapour
transmission properties.

EN 12667:2001. Thermal performance of building materials and products - Determination of thermal
resistance by means of guarded hot plate and heat flow meter methods - Products of high and medium
thermal resistance.

9. TEST RESULTS:
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Characteristics EaE Test results of “HES-mix”
methods

Dry density of specimens, kg/m* EN 1602 319
Dimensional stability of specimens after keeping for 48 h in EN 1604
(-20+2) °C temperature, %, by:

length: +0,3

width: +0,2

thickness: 0,1
Water vapour diffusion resistance factor, p EN 12086 5,48
Compressive strength, kPa EN 826 109 (116, 84,6, 83,3, 135, 126)
Thermal conductivity (dry specimen) at 10°C, W/(m-K)” 0,0633
Thermal conductivity (before testing specimen stored in an EN 12667
atmosphere of (23 + 2) °C and (50 + 5) % relative humidity
until stabilisation) 10°C, W/(m-K)t) 0,0981

" Tests of thermal conductivity were carried out by heat flow meter apparatus FOX 304 with a single-specimen symmetrical configuration and with the
linear gradient guard for sample edges. The size of specimens was of (300x300) mm. The temperature difference through the specimen was 20°C and the
mean temperature during the test was 10°C. Apparatus FOX 304 was calibrated using reference material IRMM-440, No. 21. Certified reference of
expanded polystyrene, No. 12120890 is related to reference IRMM-440, No. 21. Apparatus FOX 304 was calibrated using reference of expanded
polystyrene, No. 12120890 on 13" of February, 2014. FOX 304 is additionally calibrated according to IRMM-440, No. 21 parameters, which are set in an
internal memory of the apparatus, before each measurement of thermal conductivity. Test objects were dried at the temperature of (70+2)°C. Ambient
temperature of environment surrounding the apparatus during the test is 23,5 °C. Uneven surface of specimen was mechanically cut off. The main surfaces

of specimens were grinded using grinding wheel before testing in accordance with EN > 7@7}?\1&3 was carried out by engineer Giedrius Bal&itinas.
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10. OTHER INFORMATION: Test results of water vap%ﬁ: smission
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